

091-892 **Assembly Instructions**

Model Number





www.norix.com • TEL 800 234-4900

Assembly Notes: Norix is not responsible for any damage due to improper installation. If your shipment does not match the parts list, please contact Norix Customer Service at 800-234-4900. Norix reserves the right to modify design specifications at any time without an obligation to owners of previously sold products

ITEM	DESCRIPTION	QTY.
1	6 IN WHEEL	2
2	1/2"-13 Thread Size, 3-1/4" Long Hex Head Screw	2
3	1/2" FLAT WASHER	6
4	DOLLY TUBE ASSEMBLY	1
5	DOLLY TUBE, HANDLE	1
6	1/2"-13 Thread Size 18-8 SS Hex Nut Black-Oxide	2
7	5/16"-18 Thrd , 2-1/2" L Hex Dr Rd Hd Screw, Black	4
8	5/16 BLACK-OXIDE 18-8 STAINLESS STEEL FLAT WASHER	10
9	Washer, Lock, 3/8", Black Oxide	4
10	5/16X18 STEEL HEX NUT, BLACK	4
11	5/16"-18 Thrd, 2" L Hex Drive Rd Hd Screw, Black	2
12	For 1/2" Screws, 18-8 SS Split Lock Washer	2

Tools Needed							
Lo	w RPM	Varial	ole Spe	eed Drill			

Prior to assembly - Open all packaging and confirm Parts List. Keep all tubes on a protective surface during assembly.

Place the Handle (Item 5) perpendicular to the Wheel assembly(Item 4) as shown. Start with top 2"L Screws (Item 11). Be sure to hand start to avoid cross-threading.

Place the lock washer (9), flat washers (8) and nut(10) on the screw(7) and tighten by hand. Repaet for all screws.

Evenly tighten the screws and nuts.

Rev. A - 6/20/17

091-892

